
MOB
.yt'QTlairetaM.cepSemaNItem

22.0SPCC)tnorF(tsoP lacitreV U51A
22.0SPCC)raeR(tsoP lacitreV U51B
22.0SPCCtsoP gnitnuoM U51C
22.0SPCC)tnorF(tsoP htdiWD
22.0SPCC)raeR(tsoP htdiWE
22.0SPCC)1 tnorF(tsoP htpeDF
22.0SPCC)2 tnorF(tsoP htpeDG
22.0SPCC)1 raeR(tsoP htpeDH
22.0SPCC)2 raeR(tsoP htpeDI
125/16"*5/8"tloB egairraCJ
36M5*10wercS pillihP daeH ssurTK

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D
E

B

I

C

H

G

E

B
C HG

A

D

D

F

I

F

A



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

1. Place one D and E to front and rear respectively



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

2. Secure F and G to D by using M5*10 screw*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

3. Secure vertical post A*2pcs to D,F, and G by using M5*10 
screw*4pcs.



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

4. Secure the other D to A by using M5*10 screw*2pcs



1

1

2

2

4

4

5

5

6

6

A A

D D

scp6*wercs 01*5M gnisu yb A and D ot G dna F rehto eht eruceS .5



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

6. Secure H and I to E by using M5*10 screw*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

7. Secure vertical post B*2pcs to E,H, and I by using M5*10 screw*6pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

8. Secure the other E to B by using M5*10 screw*4pcs



1

1

5

5

6

6

B B

scp6*wercs 01*5M gnisu yb B and E ot I dna H rehto eht eruceS .9



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

10. Adjust rack to desired depth and use carriage bolt*8pcs to secure the rack



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

11. Install C*2pcs by using carriage bolt*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 Finish




